
 

TABLE OF CONTENTS 

 

 

SECTIONS:                                                                                                                  PAGE NO. 

 

     FEATURES AND SPECIFICATIONS       2 

      

     UNPACKING INSTRUCTIONS        3 

 

     CONTROL PANEL FUNCTIONS       4  

 

     OPERATING INSTRUCTIONS       5 

 

     TROUBLESHOOTING GUIDE       6 

  

     NOTES          7 

 

     PARTS LIST 

          - FRAME          8,9 

          - TANK           10,11 

          - DRIVE-TRAIN & PLATFORM       12,13 

          - ELECTRICAL         14,15  

     

      MAGNETIC DISC BRAKE        16,27 

 

     WIRING DIAGRAM        28 

 

     SPEED REDUCER 

 

     MOTOR 

 

     TEMPERATURE CONTROLLER 

 

 

 

 

 

 

     

     MACHINE MODEL NO.:_____________ 

 

                         SERIAL NO.:_____________ 

                                                                    

 

 

                                                         

 

 

 

 

                                                                                   1                                                  REV. C 

 



LST20 HOT WATER SHRINK TANK 

 

 

FEATURES 

 

     *  All stainless steel construction 

     *  Water is electrically heated 

     *  Easy to clean -- easy to service 

     *  Easily removable dipping platform 

     *  Simple operation by push Button Control 

     *  Adjustable dipping cycle 

     *  Heating elements of corrosion - proof material 

     *  Insulated tank reduces heat loss 

     *  Plastic balls cover water surface to reduce loss of heat  

        and evaporation.  

     *  Easy filling and draining of dipping tank  

     *  Digital temperature control displays actual water       

        temperature 

     *  Water level switch prevents heating element burnout  

     *  Four swivel castors for ease in moving 

 

 

SPECIFICATIONS 

 

     *  Approximate Machine Size 

             -- 35" Working height (51" OAH with platform raised) 

             -- 29" Width 

             -- 32" Depth (FRONT TO BACK) 

     *  Maximum size of product for dipping platform  

             -- 10" x 16" x 24" 

     *  Adjustable dipping time 2 - 8 seconds 

     *  Dipping temperature is adjustable by digital temperature  

                     control--180 DEG. F to 205 DEG. F 

     *  Water level for operation approximately 11" deep 

     *  Water volume for operation approximately 20 Gal. 

     *  Size of Dipping tank -- 17.5" depth x 24.5" width x 17”DP  

     *  Fill pipe -- 1/2 NPT 

     *  Drain valve -- 1/2 NPT 

     *  Electrical - 240 volt, 60 HZ, 3 Phase, 40 AMP Breaker 

         Electrical - 240 volt, 60 HZ, 1 Phase, 60 AMP Breaker 

         Electrical - 208 volt, 60 HZ, 3 phase, 40 AMP Breaker 

          

         Short Circuit Current Rating: 10kA @ 240V AC                                                           

 

 

 

 

 

 

 

 

 

2 



 

CAUTION 

 

UNPACKING INSTRUCTIONS 

 

 1. Remove all packing material from around shrink tank. 

 

 2. Check control switch to make sure it is in the off position. 

 

 3. Attach the correct plug to the power cord coming from the back of the machine (voltage requirement     

     labeled on back of machine.) 

 

 4. Notice that the dipping platform is down, stand clear from the machine and turn the control switch         

    “ON”, the platform  will raise to the top and stop. 

 

 5. Pressing the cycle button, the dipping platform will cycle down and up. 

 

 6. The temperature controller will not turn on until the tank is half full of water. (This is controlled by a     

      pressure switch, it will also turn off the temperature controller if the water level gets to low.) 

 

 7. The temperature controller is set at 200
o
. The upper numbers on the display reads the actual water          

      temperature, the lower display is the actual set-point.  To change the set-point press the return arrow     

      button. The set-point should now be displayed on the upper display, use the up or dn. arrows to             

      change the temperature. Press the return arrow button again to enter the set-point temperature.(Consult 

      temperature controller  manual for other parameter settings.) 

 

 8. Cycle time control is for controlling your dipping time. 

 

 9. The plastic balls in the tank are to prevent heat loss from the water. 

 

 

 

 

  

 

 

 

 

      

 

 

 

 

 

 

 

 

 

 

 

 

3 

 



 

 

CONTROL PANEL FUNCTIONS 

 

 

 

CONTROL OFF/ON SWITCH 

Supplies power to the control panel in the machine. 

 

CYCLE TIME CONTROL 

Sets the cycle time of the dipping platform.  

 

CYCLE PUSH BUTTON 

Starts the cycle of the dipping platform.  

 

TEMPERATURE CONTROLLER 

Sets the temperature of the water in the tank. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

4 



 

 

 

OPERATING INSTRUCTIONS 

 

 

1.  Fill the tank with water, 8" of water must be in the tank before the temperature controller display will    

     come on. There is a pressure switch by the drain valve that will turn off the temperature controller and   

     heating elements if the water level gets to low (5") in the tank to prevent burning out the heating            

     elements.) 

 

2.  Turn the control switch on, the display on the temperature controller will come on and display the          

      temperature of the water in the tank and the set-point.  

 

3.  Set the temperature on the controller to meet the needs of you application. Important functions of the     

     controller listed as follows. 

 

         A.  SETTING TEMPERATURE 

             1.  Press the (return) button, The set-point will be 

                  displayed in the upper display, "SP" will be 

                  displayed in the lower display. 

 

             2.  To change the set-point, use the up or dn. arrow  

                   buttons to change the set-point. 

              

             3.  Press the (return) button to enter the  

                  temperature. 

 

4.  Set the platform cycle time knob to meet your application, the platform cycle time ranges from 2 sec. to 

     8 sec. 

     

5.  Set the product to be dipped on the dipping platform, press the cycle button to start the dipping cycle.    

     The platform will lower into the water, come back up and stop. 

     

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

5 



 

 

LST20 TROUBLESHOOTING GUIDE 

 

 

1.  Nothing happens when power switch is turned on. 

         A.  Check power cord to see if plugged in. 

         B.  Check circuit breaker behind rear panel to see 

             if tripped. (Unplug power cord before removing panel.) 

         C.  Check 12 Amp. Fuses on the rear panel. 

         D.  Check 1/2 Amp. Fuses on the rear panel.  

          

 

2.  Temperature controller won’t turn on. 

         A.  There must be at least 8” of water in the tank for 

               the temperature controller to turn on.  

         B.  Control power switch not turned on.  

 

3.  Platform won”t move 

         A. Check 4 Amp.  DC motor fuse on the controller board 

              Behind the front panel. 

      

 

 

 

 

 

 

 

 

 

 

 
 

 

 

 

 

 
 

 

 

 

 

 

 
 

6 

 

 



 

 

NOTES 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

7 



LST20 FRAME PARTS ASSEMBLY 

 

REF NO                PART NO                               DESCRIPTION                                     QTY 

    1  LST20-1   WRAP      1 

    2  LST20-7   BACK PANEL     1 

    3  LST20-9   REAR CASTER MOUNT   1 

    4  LST20-10   FRONT CASTER MOUNT  1 

    5  LST20-A   GUIDE BRACKET ASSEMBLY 1 

    6  LST20-A3   GUIDE BLOCK   2 

    7  CR3223   CORD RESTRAINT   1 

    8  CS4W887   SWIVEL CASTERS   2 

    9  CS4W890   RIGID CASTERS   2 

  10  CB4W932   BRAKE    2 

  11  BOS0AA240075  3/8-16 X 3/4" LG. HHCS SS  35 

  12  NUSOEA24   3/8-16 HEX NUT SS   35 

  13  WASGIO38   3/8" STD. LOCKWASHER SS  35 

  14  NUS0EA20   1/4-20 HEX NUTS SS   6  

  15  BOS0AA200100  1/4-20 X 1" LG. SCREW  8 

  16  WGSGI020   1/4" STD. LOCKWASHER SS  6 

  17  BOS0AA200175  1/4-20 X 1-3/4" LG. HHCS SS  4 

  18  RNAHA1-420-165  1/4-20 ALUM. RIVNUT HEX  26 

  19        

  20  LST20-20   SHAFT COVER   1 

 

 

 

 

 

* NOT SHOWN 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

8 



 

9 



 

LST20 TANK PARTS ASSEMBLY 

 

REF NO                PART NO                             DESCRIPTION                                       QTY 

    1  BV4726K23   BALL VALVE     1 

    2  LST20-22   PLASTIC CURTAIN    1 

    3  HB-02103   HEAT LOSS BALLS   200 

    4  WASGA020   #10 STD. FLAT WASHER SS   4 

    5  IS51050482   FOAM INSULATION   24sq' 

    6  WASGJ016   #10 INT. TOOTH LOCKWASHER SS 4 

    7  EL4464K38   1/2"-90
o
 STREET ELBOW  1 

    8  PN4548K179   8" PIPE NIPPLE   2 

    9  NUS0EG16   10-24 HEX NUT SS   4 

  10  PC4464K87   1/2" NPT CAP    1 

  11  BOS0AU160050  10-24 X 1/2" LG. PH RHMS SS  20 

  12  LST20-2W   TANK     1 

  13  LST20-5   BOTTOM COVER   1 

  14  LST20-6   BACK TANK COVER   1 

  15  LST20-8   FRONT TANK COVER  1 

  16  LST20-19   SIDE COVER    2 

  17  BOS0AA200075  ¼-20 X ¾” LG. PH RHMS SS  10 

  18  WGSGI020   ¼-20 STD. LOCKWASHER SS  10 

 

 

 

 

 

 

 

* NOT SHOWN 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

10 



 
11 



LST20 DRIVE-TRAIN & PLATFORM PARTS ASSEMBLY 

 

REF NO                PART NO                                 DESCRIPTION                                   QTY      

    1  MO098008   DRIVE MOTOR   1 

    2  RD2Z933   REDUCER    1 

    3  BK6K233   BRAKE    1 

    4  RD59915K86   ROD END    2 

    5  LST20-C4   ROD     1 

    6  LST20-D1   ARM     1 

    7  NU91847A433   JAM NUT    2 

    8  BO90298A709   SHOULDER SCREW   2 

    9  BOS0AA200125  1/4-20 X 1-1/4" HHCS SS  1 

  10  WASGI025   1/4" STD. LOCKWASHER SS  1 

  11  KESQ2500100   1/4 X 1" LG. KEY   1 

  12  BOS0AA240100  3/8-16 X 1" LG. HHCS SS  4 

  13  WASGA037   3/8" STD. FLAT WASHER SS  4 

  14  WASGI038   3/8" STD. LOCKWASHER SS  4 

  15  NUS0EA24   3/8-16 HEX NUT SS   4 

  16  BOS0AM20025  1/4-20 X 1/4" LG. SETSCREW SS 2 

  17 

  18 

  19 

  20  LST20-D   NYLON BUSHING   2 

  21  BO90298A619   SHOULDER SCREW   2 

  22  PK5993K36   KNOBS    2 

  23  BO92311A628   3/8-16 X 1.5" LG. SETSCREW SS 2 

  24  LST20-11   PLATFORM    1 

  25  LST20-13   LIFT BACK    1 

  26  LST20-14   GUSSET    1 

  27  LST20-16   ANGLE    2 

  28  LST20-18   PLATFORM SUPPORT  1 

  29  LST20-B   LIFT ROD ASSEMBLY  1 

  30  LST20-B3   STOP COLLAR   1 

  31  BOS0AA200050  1/4-20 X 1/2" LG. HHCS SS  10 

  32  NUS0EA20   1/4-20 HEX NUT SS   12 

  33  WASGI025   1/4" STD. LOCKWASHER SS  12 

  34                                                         

  35  UC9691K29   U-CUP     1 

  36  WASGA020   ¼” STD. FLAT WASHER SS  12 

*37  BRBP900163.11     MOTOR BRUSHES   2 

 

 

 

 

 

* NOT SHOWN 

 

 

 

 

 

 

12 



 
13 



LST20 ELECTRICAL PARTS ASSEMBLY 

REF NO                 PART NO                                     DESCRIPTION                              QTY 

    1              

    2       

    3  RL2XC20   RELAY    1 

    4  SW4B796   LIMIT SWITCH   1 

    5  BCBC142   CONTROLLER   1 

    6  BCBR0050   HP RESISTOR    1 

    7  TS6A843   TEMPERATURE SENSOR  1 

    8  TR4R874   TRANSFORMER   1 

    9  HE2E303   HEATER ELEMENTS   3 

  10       

  11  SWP9CSMDON  SELECT SWITCH   1 

  12  HCP11601000   HEAT CONTROL   1 

  13  RL360N0-120A  RELAY(3 PHASE)    1 

    RL260NO-120A   RELAY(1 PHASE) 

  14  CI501-0118   CIRCUIT BREAKER(3 PHASE) 1 

        CI2G60    CIRCUIT BREAKER(1 PHASE) 

  15  DR502-2020   DIN RAIL    1 

  16  ES502-2040   END STOP    2 

*17  WI7422K29   POWER CORD 10/4(3 PHASE) 8’ 

                                                  POWER CORD 6/3(1 PHASE)      

*18  FH7641K36   FUSE HOLDER   4 

*19        FP741K49   END PLATE    4 

*20  FS7641K35   END STOP    2    

  21  PSF42002FMB80.1B  PRESSURE SWITCH   1 

  22  LST20-PA   FACE PANEL    1 

  23  LST20-12   FRONT CONTROL PANEL  1 

  24  LST20-15   CONTROL BRACKET   1 

  25  WASGA014   #8 STD. FLAT WASHER SS  16 

  26  WASGI014   #8 STD. LOCKWASHER SS  16 

  27  NUSEA014   8-32 HEX NUT SS   16 

  28  SPBC-148   5K SPEED POTENTIOMETER  1 

  29  NU70205K21   SEALING NUT   1 

  30  SK753-2352   SPEED KNOB    1 

  31  PBP9CPNVG   PUSH BUTTON   1 

  32  CBP9B10VN   NO CONTACT BLOCK  2 

  33  TE2A691   TERMINAL SECTION   6 

  34  TE2A696   END SECTION    1 

  35  LN5530K46   HEATER LOCKNUT   3 

  36  FI50915K312   COMPRESSION FITTING  1 

*37  FU6F042   ABC-4 4 AMP FUSE   1 

*38  FU1BX44   ABC-12 12 AMP FUSE   2 

  39  BOS0AA200075  ¼-20 X ¾” LG. PH RHMS SS  8 

  40  BOS0AH160150  10-24 X 1.5” LG. SHCS SS  2 

  41  WA93650A160   SEALING WASHER   1 

  42  HS51845K18   HOSE     6” 

  43  LST20-21   ELECTRICAL SUB-PANEL  1 

*44  HB5116K78   NYLON HOSE BARB   1 

*45  FU1CL90   MDA-1/2,  ½ AMP FUSE  2 

 

* NOT SHOWN 

14 



 
15 



 
16 



 
17 



 
18 



 
19 



 
20 



 
21 



 
22 



 
23 



 
24 



 
25 



 
26 



 
27 



 
28 


